454-ACBRKT-BP REV A

Life Time Warranty
GUARANTEED

We Stand By
Our Products.

APPLICATION

454522-BP AC/ALT Bracket
454522-BP-R AC Rear Bracket
2587356 ALT Adapter
3/8-16 x 2.25 HHS Attach Water Pump
5/16-18 X 1.0 SHCS ALT Adapter
3/8-16 X 1.5 SHCS ALT Adapter

3/8-16 X .468 Lock Nut

ALT Adapter, AC/ALT Bracket

235763-350-ASM

3.5” Center Section Adj Rod

3/8-16 X 1.25 SHCS

ADJ rod to Water Pump

3/8-16 X 1.0 SHCS AC/ALT Bracket
3/8-16 X 2.5 HHS Idler

3/8 SAE Washer Idler

3/8-16 X 2.75 SHCS AC/ALT Bracket
3/8-16 X 6.0 SHCS AC/ALT Bracket
7517722-500 AC/ALT Bracket
7327722-020 AC/ALT Bracket
M8-1.25 X 25MM SHCS AC/ALT Bracket

5/16-18 X 1.5 SHCS

AC Rear Bracket

5/16-18 X .359 LOCK NUT

AC Rear Bracket

5/16 SAE Washer

AC Rear Bracket

7/16-14 X 2.5 SHCS

AC Rear Bracket

6957722-175

AC Rear Bracket

SERP-IDLER

Water Pump to Engine

722227-4

#8-32 X 0.5 SHCS

WlRrlR(R(R[R[R[R|IN|R|R|IR|IRPRIW|R|R|R|R|N|R|R|N|R|R |,

Total

w
N

Step 1: Remove old alternator/AC brackets. If starting with a crate engine, use 2x 3/8-16 x 2.25 HHS
and 2x 3/8 Washers to attach the water pump to the passenger side of the engine

Step 2: Attach AC/ALT bracket to water pump using the (1) 3/8 X 1.0” SHCS through the top hole of the

braket. Do not fully tighten.

Step 3: Attach the Idler to the AC/ALT Bracket and water pump using a 3/8-16 x 2.5” HHS and 3/8
washer

Step 4: Attach 2587356 (small bracket) to the back of the Alternator using 5/16-18 x 1.0 SHCS
Step 5: Attach the adjusting rod to the water pump using 3/8-16 x 1.25” SHCS

Step 6: Attach the alternator to the AC/ALT bracket using 3/8-16 x 2.75” SHCS and 3/8-16 Lock Nut

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORT@CVFRACING.COM or 651.356.8593

CVF RACING® | 518 6TH STREET NW | NEW PRAGLE MN 56071 | CVFRACING.COM




Life Time Wal:ranty
GUARANTEED

We Stand By
Our Products.

454-ACBRKT-BP REV A

5/16-18 X 1.0 SHCS

5/16-18 x 1.50” SHCS

5/16-18 Washer

5/16-18 Lock Nut

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORTE2CVFRACING.COM or 651.356.8583

CVF RACING® | 518 6TH STREET NW | NEW PRAGLE MN 56071 | CVFRACING.COM




Life Time Wa;ranty
GUARANTEED

We Stand By
Our Products.

454-ACBRKT-BP REV A

= Bl 3/3-16 x 1.5 SHCS

3/8-16 Lock Nut

3/8-16 x 6” SHCS
5.0” Spacer

0.20” Spacer

3/8-16 X 2.75” SHCS

3/8-16 Lock Nut

/ ;
yﬁ?f:

3/8-16 x 1” SHCS
\*\‘ » i o ——— \

R

/
L
\
o
A

Idler
3/8-16 x 2.5” HHS

3/8 Washer

7/16-14 x 2.5 SHCS

1.75” Spacer

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORT@CVFRACING.COM or 651.356.8593

CVF RACING® | 518 6TH STREET NW | NEW PRAGLE MN 56071 | CVFRACING.COM




Life Time War-ranty
GUARANTEED

We Stand By
Our Products.

454-ACBRKT-BP REV A

Step 7: Attach the adjusting rod to 2587356 using 3/8-16 x 1.5” SHCS and 3/8 Locknut

Step 8: Use 3/8-16 x 6” SHCS, 5” Spacer, and 0.20” Spacer to attach the AC/ALT Bracket to the
passenger head of the engine.

Step 9: Attach 454522-BP-R to the front side of the bottom ear of the AC compressor using 5/16-18 x
1.5” SHCS, 5/16 Washer, and 5/16-18 Locknut

Step 10: Attach the AC compressor to the AC/ALT Bracket using 2x M8 x 25mm Bolts
Step 11: Attach 454522-BP-R to the engine using 7-16-14 x 2.5” SHCS and 1.75” Spacer
Step 12: Tighten all bolts and nuts.

Step 13: Install your belt and adjust the adjusting rod for proper belt tension. If you are having trouble
getting the belt on, remove the bottom bolt from the adjusting rod, step 5, 3/8-16 x 1.25” SHCS. Lower
the alternator and slip the belt on. There will be enough slack in the belt to reassemble the adjusting
rod.

Torques Specs:

All torque specs can be found on the last page of this instruction packet provided by Fastenal. We have
highlighted all CVF bolts inside the table. Feel free to keep the page and use it for reference in your
garage.

Note: Metric Socket Head Bolts are not listed. Use the recommended torque specs for 5/16
when tightening M8 bolts and 3/8 torque specs when tightening M10.

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORT@CVFRACING.COM or 651.356.8593

CVF RACING® | 518 6TH STREET NW | NEW PRAGLE MN 56071 | CVFRACING.COM




454-ACBRKT-BP REV A

METRIC FASTENERS

Life Time Warranty
UARANTEED

We Stand By
Our Products.

1 G © ©
Dia. | Pitch v~ Class46 7 Class838 v~/ Class109 7 Class 12.9
(mm) Clamp Load Tigh Torque Clamp Load Tigh Torque Clamp Load Tigh Torque Clamp Load Tightening Torque{
(Ibs) K=015 K=017 K=020 {Ibs) K=0.15 K=017 K=020 (Ibs) K=015 K=017 K=020 {Ibs) K=015 K=017 K=020

L} 0.7 333 7.9in-lbs | 8.9in-lbs | 10.5in-lbs 858 20.3in-lbs | 23in-lbs | 27in-lbs 1228 29in-lbs |32.9in-lbs [ 38.7 in-lbs 1436 33.9in-lbs [ 384 in-lbs | 45.2 in-lbs
5 0.8 538 15.9 18.0 21.2 1387 40.9 46.4 54.6 1985 58.6 b6.4 78.1 2319 68.5 7756 91.3

3 1 763 270 30.7 36.1 1968 69.7 79.0 92.9 2816 99.8 113.1 133.0 3291 116.6 1321 155.4
7 1 1095 453 51.3 60.3 2822 116.6 1322 1555 4039 167 189 3 4320 195 o 260
B8 1.26 1389 65.6 744 87.5 3580 168.1 191.6 2254 5123 242 pil} 33 5987 283 320 n
10 15 2200 10.8 ft-bs | 12.3 ft-lbs | 14.4 ft-lbs 5671 279 ft-lbs | 31.6 ft-lbs | 37.2 ft-lbs 8115 39.9 ft-lbs | 45.2 ft-Ibs | 53.2 ft-lbs 9454 46.7 ft-lbs | 52.9 ft-lbs | 62.2 ft-lbs
12 1.75 3197 18.9 214 25.2 8240 48.7 55.1 64.9 11792 69.6 78.9 92.8 13781 81.4 92.2 108.5
14 2 4379 30.2 3.2 40.2 11289 118 88.1 103.7 16154 113 126.1 148.4 18879 130.0 1474 1734
16 2 5943 47 53 62 15320 121 137 161 21924 173 196 230 25622 202 229 269
18 25 7301 65 73 86 18822 167 189 2 26934 239 270 318 31477 219 316 372
20 25 9286 91 104 122 23938 236 267 314 34256 337 382 449 40034 394 A46 525
22 25 11509 125 14 166 29669 n 364 428 42457 460 521 613 49619 537 609 116
24 3 13372 158 179 211 34471 407 451 543 49329 582 660 m 57649 681 m 908
27 3 17428 232 262 309 44924 597 676 796 64288 854 968 1139 75132 998 1131 1331
30 35 21266 314 356 419 54819 809 917 1079 78448 1158 1312 1544 91680 1353 1534 1804
33 35 26310 477 484 570 67821 1101 1248 1468 97055 1576 1786 2101 113425 1842 2087 2455
36 4 30982 549 622 732 79866 1415 1603 1886 114291 2024 2294 2699 133569 2366 2681 3154

* Tightening Torgue fin-1bs through ME; M10 & over f-bs)

TORQUE-TENSION RELATIONSHIP FOR A307A, GRADE 5, 8 & 9 BOLTS

Nominal | Threads ~/ ASTM A307 Grade A SAE J429 Grade 5 SAE J429 Grade 8 2/ FNL Graded
Dia.{in) | perinch Clamp Tigh Torque Clamp Tigh Torque Clamp Tightening Torque Clamp Tigh Torque
[LL‘:;d, K=015 | K=017 ‘ K=020 [LJ;d} Ecoguard™ l(:cm.'.‘ K:cm‘ K=020 :‘L':;d, gE::'d_ ‘ K=015 | K=0.17 ‘ K=020 :LL‘LZ‘_: gE::'d,. K=045 ‘ K=0.17 ‘ K=020
Coarse Thread Series
/4 20 859 |32in-lbs |37 in-lbs |43 in-lbs | 2029 | B1in-lbs |76 in-lbs |86 in-lbs | 10 lin-lbs | 2864 |86 in-Ibs | 107 in-lbs | 122 in-lbs | 143 in-lbs | 3357 | 101 in-lbs | 126 in-lbs | 143 in-Ibs | 168 in-lbs
5/16 18 1416 66 75 88 3342 125 157 178 209 4719 177 22 251 295 5531 207 259 294 346
3/8 16 2092 (10 ft-lbs | 11ft-lbs|13 fi-lbs| 4940 | 19 fi-lbs |23 fi-lbs |26 fi-lbs | 31 ft-lbs | 6974 |26 ft-lbs| 33 ft-lbs | 37 ft-lbs | 44 fi-lbs | 8174 | 31 ft-Ibs | 38 ft-Ibs | 43 fi-lbs | 51 ft-lbs
116 14 2870 16 18 21 6177 30 3 12 19 9568 42 52 59 70 11214 19 61 70 82
12 13 3831 24 27 32 9046 15 57 64 15 12mM 64 80 90 108 14969 75 9 106 125
9/16 12 1912 35 39 16 11599 65 82 92 109 16375 92 115 130 154 19192 108 135 153 180
5/8 1 6102 18 54 64 14408 90 113 128 150 20340 127 159 180 212 23840 149 186 21 248
34 10 9030 85 96 13 | 21322 160 200 2 267 010 226 282 320 376 35281 265 N 375 am
18 9 12467 | 136 155 182 | 29436 258 n 365 129 41556 | 364 455 515 606 48707 126 533 604 710
1 8 16355 | 204 232 273 | 38616 386 483 547 64 54517 545 681 172 909 63899 639 799 905 1065
1-1/4 7 26166 | 409 463 545 | 53786 672 840 952 121 87220 | 1080 1363 1545 1817 | 102229 | 1278 1597 1810 2130
1-3/8 6 31182 | 536 607 715 | 64096 881 1102 1249 1469 | 103939 | 1429 1768 2025 2382 | 121826 | 1675 2094 2373 2192
1-1/2 6 a2 M 806 949 | 77991 1170 1462 1657 1950 | 126473 | 1897 M 2688 3162 | 148237 | 224 2719 3150 3706
Fine Thread Series
/4 28 2319 | 70in-lbs |87 in-lbs | 99in-lbs [ 116in-lbs| 3274 |98in-lbs |123in-Ibs|139in-lbs| 164 in-lbs | 3837 |115in-lbs | 144 in-Ibs | 163 in-Ibs | 192 in-lbs
5/16 i 3102 139 174 197 21 5226 196 245 278 kil 6125 230 287 325 383
38 2 5599 | 21ft-lbs | 26ft-lbs | 30ft-lbs | 35ft-lbs | 7905 | 30ft-lbs | 37 ft-lbs | 42 ft-lbs | 49ft-lbs | 9265 | 35ft-lbs | 43ft-lbs | 49ft-lbs | 58 ft-lbs
/16 20 7568 n n 47 55 10684 47 58 66 78 12523 55 68 78 91
172 20 10197 51 64 72 85 14396 72 90 102 120 16873 81 105 120 14
9/16 18 12940 13 91 103 121 18268 103 128 146 m 21412 120 151 m 201
5/8 18 16317 102 127 144 170 23036 14 180 204 240 27000 169 21 239 281
34 16 23778 178 223 253 297 33566 252 315 357 420 39343 295 369 18 492
18 14 32479 284 355 403 74 45853 | 401 502 568 669 53743 470 588 666 784
1 14 13343 433 542 614 122 61190 | 612 765 867 1020 720 17 896 1016 1195
1-1/4 12 59548 74 930 1055 1241 96565 | 1207 1509 1710 2012 [ 113182 | 1415 1768 2004 2358
1-3/8 12 72967 1002 1254 1421 1672 | 118324 | 1627 2034 2305 2712 | 138686 | 1907 2384 2701 3278
1-1/2 12 87747 1316 1645 1865 2194 [ 142292 2134 2668 3024 3557 | 166778 | 2502 3127 3544 4169

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORTECVFRACING.COM or 651.356.8593

CVF RACING | 618 6TH STREET NW | NEW PRAGUE MN 56071 | CVFRACING.COM




